

TEST REPORT

259652 / 3

Date received: 16/10/18
Date of test: 18/10/18
Date of issue: 08/11/18

Sample name: FINITURA AVF SISTEMA ARTEVIVA.

INGROSERVICE ITALIA SRL
VIA DELLE FONTI 8/1
50018 SCANDICCI (FI)
ITALIA

Artificial Weathering ASTM G 154-16

Procedure:

Apparatus used: QUV spray
Lamps used: UVB 313 nm
Irradiance: 0,71 W/mq
Irradiance determination system: automatic
Cycle description: 4 hours UV at 60 ±3 °C black panel temperature
4 hours condensation at 50 ±3 °C black panel temperature

Test results:

Exposure (hours)	Evaluation grey scale	Remarks
500	5	No significant change in colour or superficial damaging.

This document is validated by digital signature and time stamping in accordance with the Italian laws and the European Directives which regulate the electronic signature systems.


Managing Director
Dr. Andrea Giavon

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.